BaKe//(~

BakeMax BMPMOOQO7
/ Quart Planetary Mixer
Parts Breakdown

Questions? OEM Parts? Contact Us:
Toll Free: 1-800-565-2253
Email: Info@BakeMax.com
www.BakeMax.com



mailto:Info@BakeMax.com

o
<
>
<
>,
S
N




BakeMax BMPMOOQO7 Parts List

#|] Part# | Description [Uty|#| Part# [ Description [UTy
1 11007-01-001 Top cover 1 |55 11007-08-007 Plastic plug 1
2 11007-01-004  Gear Housing Cover 1 | 57 CABLE-15-3C-CE Cahble 1
3 11007-01-005 Column 1|59 55716734 Balt 4
4 11007-02-001 Center Shaft 1 | B0 5+R3IAETLZ Sorew 5
5 11007-02-003/A/B  Gear-center Shaft 1 |61 5-C-LA4v5/E Mach Screw 3
& 11007-02-010 Spacer 1 (82 S-C-LarhE Mach Screw 3
7 11007-04-001 Worm Gear Shaft 1 |63 E-C-LlAatlfz Mach Screw 2
8 GMO7-04-002 Worm Gear 1|64 5-1/4*1 Bolt 1
8  11007-04-003/4/8 Gear-Warm gear shaft 1 |65 S5eR¥16"1M Screw 2
10 11007-05-001 Motor 1 |68  S+FL/AE3B Sorew 4
11 11007-07-001 Contraol Panle 1 |87 S+R3/16"1M4 Screw 5
12 HLE1S I bord 1 |68 5+F3/16%1/4 Screw 2
13 11007-08-001 Internal Pinicn (18T) 1| 8% S5sF3/lE%2 Flat Screw 1
14 11007-08-0024 Internal Drive Gear (60T) 1|70 5-55/16%3/B Screw 1
15 11007-08-003 Head ring 1 |71 MUT-1/4*20MC Nut 1
16 11007-08-004 Planetary Head 1 |72 NUT-5/16"18NC Nut 4
17 11007-08-005 Planetary Shaft 1|73 NUT-3/2"16NC Nut 1
18 11007-08-007 Tapered Fin 1|74 WB-3/8 Flat washer 1
19 11007-08-002 Rear plate 1|75 WhB-5/16 Flat washer 2
20 11007-09-003 Front Caver 1|78 WB-5/16 Flat washer 2
1 11007-09-004 Base 1 |77 SW-1,4 Spring Washer 7
22 11007-10-001 Bowl Support 1|78 SW-316 Spring Washer -
23 11007-10-002 Bowl Bin 2 | 7% 11007-07-001 Sticker of panel 1
74 11007-11-001 Lifting Bar i1 | 80 11007-13-D01E Safety guard fixed shest 1
25 11007-11-002 Fixed Angel plate 1 | 81 11007-13-0028  safety guard active sheet 1
26  11007-11-003  Lifting handle bracket 1 |82 11007-13-008 Seat of Limit switch 1
27 11007-11-004 Lifting Handle 1 (83 11007-13-005 Fixed ring 1
28 BMALO0-11-005 Spring 1|84 S5+RL/B*3/8 Screw 4
29 11007-12-001 Bowl 1 | 85 11007-13-006C Baolt 2
30 11007-12-002 Beater 1 |88 v-15-1a5 Limit switch of guard 1
31 11007-12-003 Hook 1 | 87 W-155-1A5 Limit switch of lifting 1
32 11007-12-004 Whip p |88 GMO7-01-010 Switch trigger pin 1
33 11012-04-008 il baffle 2 | 89 GMO7-01-011 Spring 1
34 11007-01-002 Supporting tube 1 |90  SPP-2T10 Spring Pin 2
3s BR-6201Z Bearing 1 |91 11007-05-002 Carbon brush 2
36 BR-6003Z Bearing 1[92 11007-05-003 Carbon cover 2
37 BR-G000Z Bearing » |93 11007-11-006 Switch seat 1
23 BR-6201Z Bearing 1 |94 11007-01-006 ail Baffle 1
39 BR-G0027 Bearing 1 [ 95 S5+R3IAETLM Screw 2
40 OR-GA40 il Seal 1 |96 SPP-4730 Spring pin 1
41 OS-TC15+30°07 Qiil Seal 1 |97 11007-10-007 Hole Cover |
42 OS-TC20%30%07 Oil Seal 1 |00 Klel2-Ll Wire for panel 1
43 O5-TC17+32°07 Qil Seal 1|10 mLe1zL7 Wire forsafety guard |
44 SPR-LF1E Spring pin 2 102 ¥L612-L8 Wire for lifting 1
45 SPP-3+18 Spring pin 2 [103  S+R3/16°3/8 Screw 2
45 CR-S16 C-Snap 1 104 5+R1EYL2 Sorew 3
47 CR-514 C-Snap 1 [105  S+RLAE'S/E Screw |
43 CR-S13 C-Snap 1 |06 S+R1/E*3/B Screw g
49 CR-532 C-Snap 1 [107 NUT-1/3*40NC Nut |
S0 CR-526 C-Snap 1
51 KRR-4*4*10 Key 3
52 KRR-4*4*15 Key 1
53 KR-4*4*28 Key 1




